

ALADDIN SCIENTIFIC CORPORATION

14078 Meridian Parkway, Riverside, CA. 92518

Certificate of Analysis

Date of Testing: 2025-12-22 16:53:40
 Date of Next Testing: 2027-12-12 16:53:40
 Product Name: **Nickel iodide**
 CAS Number: 13462-90-3
 Specifications & Purity: $\geq 98\%$
 Lot #: L2518432
 SKU #: **N104964**
 Version: **0**
 Analysis #: **615431**
 Storage Temperature: Protected from light, Room temperature, Argon charged

Parameter	Limit Values	Result
Ni(Gravimetric Analysis With Dimethylglyoxime)	17-20 (%)	18.50000 %
Purity	98-100 (%)	99.08000 %
Appearance (N104964)	Silver, Grey, Grey-Brown or Black Powder or Crystals	Silver, Grey, Grey-Brown or Black Powder or Crystals
X-Ray Diffraction	Conforms to Structure	Conforms to Structure



John Su
QA & QC Manager